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PARTS LIST

EA-56

DRILL HEAD SPF-181Uha2i

This product is on RoHS spec product.

/\ Notice
1) Please acknowledge, we will stop the replenishment of stocks of parts
When seven (7) years have passed after sale or ten (10) years have passed after
Suspended production, therefore becoming parts supply only of our stock's worth.
2) "Listed each prices" are up dated one (date of the price correction),
Please acknowledge it will be changed in the future without any prior notice.

MARK DATE OF CONTENTS OF AMENDMENT

No.7 and 8 supplied with assembled in page 10
& 0Oct.06.2016 Addition of no.4 in page 11.

Changed No.2 in page 8

Modification of code and name of No.11 in the page 8
/2\ | Feb.10.2023 | Changed No.20 in page 8

Price revision No.34 on page 10

Price revision No.1,2 on page 11
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A3410-2

[BOOK NO. |

DRILL HEAD SPF-181Uhzi (GEAR BOX)

AT013804-1




DRILL HEAD SPF-181Uhzi (GEAR BOX) BOOKNO.|  A3410-2  |PAGE| 3/11 |
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
1 002102124 | Gear Case F160C 1 ¥14,000-
2 | 003133546 | Oil Seal TC35468 2 ¥770-
3 | 002102125 | Seal Housing F160C 1 ¥6,500-
4 003380412 | Hex. Socket Head Cap Screw M4x12 4 ¥20-
5 | 003120551 | O-ring S-55 2 ¥170-
6 | 002102126 | Feed Water Cover F160C 1 ¥4,900-
7 | 002002377 | Water Cock 1/4" J5A 1 ¥1,610-
8 | 003110583 | Snap Ring ISTW-58 1 ¥630-
9 [ 002102127 | Bushing F160C 1 ¥5,775-
10 | 003320612 | Spring Pin ¢6%x12 1 ¥40-
11 | 003120261 | O-ring S-26 2 ¥85-
12 | 002003473 | Main Shaft UNC F181Uhi 1 ¥15,700-
13 | 003606005 | Ball Bearing 6005-2NSE 1 ¥1,020-
14 | 003016005 | Ball Bearing 600527 1 ¥930-
15 | 003110250 | Snap Ring S-25 1 ¥90-
16 | 003110471 | Snap Ring H-47 1 ¥130-
17 | 002102129 | Metal Collar Low(long) F180C2 1 ¥2,765-
18 | 002102131 | Final Gear 49T F180C2 1 LowW ¥7,000-
19 | 002102132 | Metal Collar Low F180C2 1 ¥385-
20 | 003110220 | Snap Ring S-22 1 ¥65-
21 | 002102133 [ Shift Ring F180C2 1 ¥5,110-
22 | 002102134 | Metal Collar Hi F180C2 2 ¥350-
23 | 002102136 | Final Gear 43T F180C2 1 HI ¥5,985-
24 | 003110150 [ Snap Ring S-15 1 ¥35-
25 | 003016001 | Ball Bearing 600122 1 ¥640-
26 | 003016000 | Ball Bearing 600022 2 ¥650-
27 | 002102137 | Second Pinion 11-17T F180C2 1 ¥4.830-
28 | 002102138 | Collar F160C 1 ¥4 550-
29 | 002102139 [ Disc Spring A-40 2 ¥595-
30 | 002102140 | Plate F160C 2 ¥1,750-
31 | 002102141 | Friction Plate F160C 2 ¥560-
32 | 002102142 | Metal F160C 1 ¥770-
33 | 002102143 | Second Gear F160C 1 ¥4,515-
34 | 002003502 | Nut Collar F161 1 ¥100-
35 | 002100453 | Fine U-Nut M17 1 ¥1,500-
36 | 002102145 | Shift Lever F180C2 1 ¥16,275-
37 | 003120102 | O-ring P-10 1 ¥70-
38 | 002102146 | Shift Plate F180C2 1 ¥2,590-
39 | 003251510 | Cross-Recessed Flat Head Screw M5x10 2 ¥10-
40 | 002102147 | Speed Change Knob F180C2 1 ¥5,670-




DRILL HEAD SPF-181Uhzi (GEAR BOX) BOOKNO.|  A3410-2  |PAGE| 4/11 |
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
41 | 002102148 | Spring F180C2 1 ¥385-
42 | 002102149 | Hex. Socket Head Shoulder Bolt M5x25 1 ¥1,050-
43 | 002003332 | Speed Change Seal M300A2 1 ¥90-
44 | 003161054 | Hex. Plug 1/8 1 ¥75-
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AT013204-0

DRILL HEAD SPF-181Uhz2i (MoToR)



DRILL HEAD SPF-181Uhzi (voToR) BOOKNO.|  A3410-2  |PAGE| 6/11 |
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
1 002003484 | Inner Cover F181C2 1 ¥8,330-
2 | 003120321 [ O-ring S-32 1 ¥110-
3 | 002102160 | Ball Bearing 6201LLHCM 1 ¥880-
4 | 002102239 | Armature Assy. 230V F1IMT 1 ¥13,000-
5 002102228 | Insulating Washer FIMT 1 ¥130-
6 | 003616000 [ Ball Bearing 6000-2NKE 1 ¥740-
7 | 002102232 | Rubber Ring with Lip 26 F1MT 1 ¥690-
8 | 002102229 | Baffle Plate F1MT 1 ¥420-
9 002102233 | Tapping Screw 5x60 F1MT 2 ¥180-
10 | 002102238 | Field Assy. 230V F1MT 1 ¥10,500-
11 | 002102227 | Motor Housing F1MT 1 ¥11,200-
12 | 002102230 | Carbon Brush F1MT 1set ¥1,200-
13 | 002102231 | Holder Cap FIMT 2 ¥130-
14 Name Plate 1
15 | 002003475 | Hakken Seal 35%16 1 ¥56-
16 | 003380718 | Hex. Socket Head Cap Screw M6x100 4 ¥240-
17 | 003340600 | Spring Washer I 6 4 ¥5-
18 | 003330600 | Flat Washer (Regular) 6 4 ¥5-
19 | 002003503 | Name Plate with Caution SPF-181Uh2i 1
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DRILL HEAD SPF-181Uh2i (swiTcH Box)
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DRILL HEAD SPF-181Uh2i (swiTcH BOX) [BOOKNO.|  A3410-2  |PAGE| 8/11 |
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
1 003150046 | Tab Terminal L Female Cover LFO61T250A 2 ¥65-
003150997 | Breaker 3120-N524 -N7T1-W01D-9ANew) 1 | After No.0722001 ¥7,810-
2 003150781 | Breaker 3120-F524 -N7T1-W01D-9A(0'd) 1 | While stocks last ¥5,600-
3 | 003160761 | Binding Tapping Screw A 4x20 2 ¥10-
002004388 | Switch Box2 F161C(New) 1 | After No.0722001 ¥460-
‘ 002003474 | Switch Box F161C(©'%) 1 | While stocks last ¥460-
5 | 002002615 | Cord Sheath 8A2i 1 ¥160-
6 | 003150324 | Tab Terminal FVDHDF-1.25-250B 4 ¥50-
7 003410406 | Round Head Screw M4x6 Brass 1 ¥10-
8 003150331 | Crimp-style Terminal N1.25-M4(Red) 1 ¥20-
9 003490401 | External Toothed Washer 4 3 ¥5-
10 | 003150210 | Cord HO7RN 3x1.5 2P 2.7m 1 Cut in the Middle ¥2,700-
11 | 003150876 | PRCD (SHI/PDL) 1 ¥5,080-
12 | 002001985 | Switch Box Seal N8V2i 1 ¥100-
13 | 002002292 | Cord Clip J5A 1 ¥100-
14 | 003160421 | WH Round Head Tapping Screw A 4x20 2 ¥15-
15 | 003150800 | Noise Control Condenser TNS-2 1 0.22pF ¥350-
16 | 003160636 | Soft Tape 20x18x5t 1 ¥60-
17 | 003160706 | Binding Tapping Screw A4x16 2 ¥10-
18 | 003390310 Efgggui?alga?%eagh“g?;:]g Spring Washer ! ¥10-
19 002102562 | Soft Starting Circuit M303U2iNew) 1 ¥12,200-
002102213 | Soft Starting Circuit M300U2i(O'd) 1 While stocks last ¥6,300-
003230412 | Round Head Screw M4x12New) 2 ¥5-
20 003230415 | Round Head Screw M4x15(0'd) 2 ¥5-
21 | 002003472 | Heat Sink F161C 1 ¥510-

Note)No.4 [ Switch Box 2 F161C (new)] and [ Switch Box F161C (old)] are compatible. But No.2 [Breaker
3120-N524-N7T1-WO01D 20A (new)] cannot be assembled with Switch Box F161C (old)]
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DRILL HEAD SPF-181Uh2i (DRILL CARRIAGE ASSY.) BOOKNO.|  A3410-2  [PAGE| 10/11 |
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
1 002002466 | Key 10x10x67 C493 1 ¥200-
2 | 002003295 | Clamp Main Body C493 1 ¥10,800-
3 | 002003296 | Shaft Gear 10T C493 1 ¥2,610-
4 | 003606003 | Ball Bearing 6003-2NSE 2 ¥780-
5 | 003110170 [ Snap Ring S-17 2 ¥25-
6 | 002003297 | Terrace Shaft C493 4 ¥520-
7 Dry Bearing DDK05 K5B1010(* ) 8
8 Roller C493(* " 8
9 003420610 | Hex. Socket Set Screw (Cup Point) M6x10 4 ¥20-
10 [ 002001010 | Slide Plate S 6N,M55 4 ¥340-
11 [ 002001011 | Slide Plate L 6N 2 ¥200-
12 | 003250412 | Cross-Recessed Flat Head Screw M4x12 4 ¥10-
13 [ 002003299 | Plate C493 2 ¥110-
14 | 003160574 | U-Nut (IT) M8 4 ¥90-
15 | 003220831 | Hex. Socket Set Screw (Flat Point) M8x12 4 ¥30-
16 | 002003303 | Shaft C493 2 ¥270-
17 | 002003300 | Lock Pin C493 1 ¥770-
18 | 002003506 | Clamp Cover I C493 1 ¥3,020-
19 | 002003445 | Knob Support C493 1 ¥190-
20 | 003500416 | Hex. Socket Countersunk Head Bolt M4x16 2 ¥30-
21 | 003220425 | Hex. Socket Set Screw (Cup Point) M4x25 1 ¥30-
22 | 002003401 | Knob I C493 1 ¥230-
23 | 002003304 | Grip C493 1 ¥500-
24 | 003330600 | Flat Washer (Regular) 6 2 ¥5-
25 | 003210625 | Hex. Socket Head Cap Screw M6x25 6 ¥25-
26 | 003161068 | Nylon Round Flat Washer 10.5x22x1 1 ¥28-
27 | 002003305 | CL-493 Name Plate 1
08 003210850 | Hex. Socket Head Cap Screw M8x50New) 3 ¥60-
003210845 | Hex. Socket Head Cap Screw M8x45(Cld) 3 ¥100-
29 | 003340802 | Spring Washer for CS 8 3 ¥10-
30 | 002003306 | Handle Boss C493 1 ¥1,700-
31 | 002003307 | Handle C493 1 ¥1,300-
32 | 003221230 | Hex. Socket Set Screw (Cup Point) M12x30 2 ¥95-
33 | 002003308 | Knob Ball Black C493 2 ¥680-
34 | 002003309 | One Touch Pin C493 1set ¥900-
*1 | 002004104 | Roller Assy. C493 8set | Insert 7 into 8 ¥450-




DRILL HEAD SPF-181Uh2i (STANDARD ACCESSORIES)
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Water Cock 1/4’GARDENA

AF008404-1
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
1 003160635 | Hose Band 00 1 ¥330-
2 | 003160634 | Hose 12x250 1 ¥330-
3 003160087 | Hex. Bar Wrench 4mm 1 ¥90-
4 1 XEG-19




